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1. Conducted RF-measurements on antenna port
1.1. RF output Power

Peak output power (2402 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10

Result
DUT Frequency Peak Limit Result
(MHz) Power Max
(dBm) | (dBm)
2402.000000 6.4 30.0 | PASS

55T

50T

40T
=

m -
©

= 30T
[5)
>

3 1
-

201

10T

5 } } } } —= } } } } } } } } } } } } } ]
0 0.2 0.4 0.6 0.8 1 1.2 1.4 1.6 1.8 2
Time in s
Connector 1 X Peak Connector 1

Peak Power 1

Peak Power_low_2402
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Peak output power (2442 MHz)

Test according to FCC title 47 part 15 §815.247(b), KDB 558074 DO1 DTS Meas Guidance v03r05 and ANSI
C63.10

Result
DUT Frequency Peak Limit Result
(MHz) Power Max
(dBm) | (dBm)
2442.000000 6.4 30.0 | PASS
551
50T
401
=
m -+
©
= 30T
[0]
>
3 1
-
20T
10T
5 } } } } } + } } } } } } } } } } } } } |
0 0,2 0.4 06 08 1 1.2 1.4 1.6 1.8 2
Timeins
Connector 1 X Peak Connector 1

Peak Power 1

Peak Power_mid_2442
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Peak output power (2480 MHz)

Test according to FCC title 47 part 15 §815.247(b), KDB 558074 DO1 DTS Meas Guidance v03r05 and ANSI
C63.10

Result
DUT Frequency Peak Limit Result
(MHz) Power Max
(dBm) | (dBm)
2480.000000 6.1 30.0 | PASS
551
50T
401
=
m -+
©
= 30T
[0]
>
3 1
-
20T
10T
5 } ! ! ! ! ! ! ! ! ! } < ! ! ! ! ! ! ! |
0 0,2 0.4 06 08 1 1.2 1.4 1.6 1.8 2
Timeins
Connector 1 X Peak Connector 1

Peak Power 1

Peak Power_high_2480
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1.2. Dutycyle

DutyCycle

CETECOM"
L

Definition: Duty Cycle is defined as the ratio of the total transmitter ‘on'-time to the observation period.

Frequency | DutyCycle | Limit | Result
(MHz) (%) Max
(%)
2402 100.000 --- | PASS
2442 100.000 PASS
2480 100.000 PASS

CETECOM_TR17-1-0135301T01b-Al
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1.3.Power spectral density

Power Spectral Density (2402 MHz)

CETECOM™
-

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v03r05 and ANSI

C63.10
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2402.000000 2402.029231 0.491 8.0 | PASS
10
0_-
-107T
E ool
o -20
£ T
° -307T
>
3 4
-40T
-50-
-60T
2401 24015 2402 24025
Frequency in MHz
Limit Sum Level L 2 PSD

PSD Connector 1

CETECOM_TR17-1-0135301T01b-Al



Annex 1 to Test Report 17-1-0135301T01b, Page 8 of 35

Power Spectral Density (2442 MHz)

CETECOM™
-

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v03r05 and ANSI

C63.10
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2442.000000 2442.030769 0.705 8.0 | PASS
10T
0_-
-10T
E ol
Q -20
£ T
o -30T
>
3 1
-40T
-501
-60T
2441 24415 2442 24425
Frequency in MHz
Limit Sum Level 2 PSD

PSD Connector 1

CETECOM_TR17-1-0135301T01b-Al
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Power Spectral Density (2480 MHz)

CETECOM™
-

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v03r05 and ANSI

C63.10
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2480.000000 2480.029231 -1.548 8.0 | PASS
10T
0_-
-10T
E ol
Q -20
£ T
o -30T
>
3 1
-40T
-501
-60T
2479 24795 2480 24805
Frequency in MHz
Limit Sum Level 2 PSD

PSD Connector 1
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1.4. 6dB bandwidth

Minimum Emission Bandwidth 6 dB (2402 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v03r05 and ANSI
C63.10

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max | Band Edge Left Band Edge Max
(MHz) (MHz) (MHz) (MHz) (MHz) Right Level
(MHz) (dBm)
2402.000000 0.727272 0.500000 2401.662338 2402.389610 8.8

(continuation of the "6 dB Bandwidth" table from column 7 ..)

DUT Frequency Result
(MHz)
2402.000000 | PASS

1571
10T /,\/\,\
£
os)
©
£
©
>
Q
-
2400 2401 2402 2403 2404
Frequency in MHz
Bandwidth
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Minimum Emission Bandwidth 6 dB (2442 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max | Band Edge Left Band Edge Max
(MHz) (MHz) (MHz) (MHz) (MHz) Right Level
(MHz) (dBm)
2442.000000 0.727272 0.500000 2441.662338 2442.389610 8.8

(continuation of the "6 dB Bandwidth" table from column 7 ...)

DUT Frequency Result
(MHz)
2442.000000 | PASS

151
10T /q/\\/\
=
m
©
k=
©
>
(]
-
2440 2441 2442 2443 2444
Frequency in MHz
Bandwidth
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Minimum Emission Bandwidth 6 dB (2480 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and
ANSI C63.10

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max | Band Edge Left Band Edge Max
(MHz) (MHz) (MHz) (MHz) (MHz) Right Level
(MHz) (dBm)
2480.000000 0.727272 0.500000 2479.662338 2480.389610 8.6

(continuation of the "6 dB Bandwidth" table from column 7 ...)

DUT Frequency Result
(MHz)
2480.000000 | PASS

Level in dBm

727272 kHz

2478 2479 2480 2481 2482
Frequency in MHz

Bandwidth

CETECOM_TR17-1-0135301T01b-Al
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1.5. 99% occupied channel bandwidth

@ *RBW 50 kHz
*VBW 200 kHz

Ref 20 dBm *Att 30 dB SWT 2.5 ms
20 oBW |1 2
Temp |1 [T1 OHW]
—1].50 dBm
—10
1 2.401514423 GHz
L‘-M Temp |2 [T1 OHBW]
paaxcss PANY Y e £h 1 L o

2.4025645

p
F-10 Y‘

HS \

--30 / \\_[ 7

--50

——-60

--70

-80

Center 2.402 GHz 300 kHz/

Date: 7.NOV.2017 18:17:41

99%0BW_low_2402

CETECOM_TR17-1-0135301T01b-Al
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@ *RBW 50 kHz Marker 1 [Tl ]
* VBW 200 kHz 2.79 dBm

Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.441788462 GHz

20 OBW |1.06250¢000 MHz
Temp |1 [T1 OHW]

—11.07 gem|EN

2.441509615 GHz

—10

N

[T1 ORW]

Temp |2 .
s AN . & I

} ’
vl .
X

N

.442574115 GHz

TDF

I\

F-10

WW\U \wf““ﬂ\\k
I ,f[/ ~"\i ."r\ o

Fr iy T

——50

—60

--70

-80

Center 2.442 GHz 300 kHz/ Span 3 MHz

Date: 7.NOV.2017 18:18:54

99%0BW._mid_2442
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@ *RBW 50 kHz Marker 1 [Tl ]
* VBW 200 kHz 2.45 dBm

Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.479783654 GHz
20 OBW 1.067307692 MHz

Temp [1 [T1 OHW]

—11.54 gem|EN
2.479504808 GHz
: Temp |[Z [T1 OBW]
ran | t!\,nﬂ*-f‘“vﬂt_jt R RPN

- o - -
f 2.480574115 GH=z
T/ TP TDF

--10 Y‘

——20

—10

N

N

N“‘*ww// \u.x“"‘““\\
T e

Y e
——50
——-60
—-70
—-80
Center 2.48 GHz 300 kHz/ Span 3 MHz

Date: 7.NOV.2017 18:20:13

99%0BW _high_2480
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1.6. 20dBc

® *RBW 100 kHz Marker [T1 ]
*VBW 300 kHz 4.75 dBm
Ref 10 dBm *Att 30 dB SWT 2.5 ms 2.401800000 GHz
10 Markdr 2
1
s f\/«_\/\
\
10 \ TDF
D1 -15.%5 dBm / \
B /‘\‘/ \\//
[ . / \x
\M som
Lo .l " yi .\
MNML’# “‘W\hﬁ%w
--50
T2
--60
B
Center 2.402 GHz 500 kHz/ Span 5 MHz
Date: 7.NOV.2017 18:12:40
® *RBW 100 kHz Marker [T1 ]
* VBW 300 kHz 47 . dBm
Ref 10 dBm *Att 30 dB SWT 10 ms 19.204250000 MHz
10 Markdr 1 [T1]]
~44.00 dBm
1.19a75¢oo0 muz |
o
[-—10 TDF
1 -15.%5 dBm
--20
--30
3DB
--40
_do PRSI TP | N
] e P Wi AT
--60

Start 150 kHz

Date: 7.NOV.2017 18:14:08

CETECOM_TR17-1-0135301T01b-Al

2.985 MHz/

20dBc_150kHz-30MHz _low BT_LE

Stop 30 MHz
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® *RBW 100 kHz Marker 2 [Tl ]
*VBW 300 kHz —45.83 dBm

Ref 10 dBm *Att 30 dB SWT 280 ms 1.562733333 GHz

10 Markdr 1

2.40p9
-o
-—10 TDF
01 -15.25 dBm

[--20
- -30

3pB
[--40

WWWMWWWWW@V o

F2

[--60
F1

l

Start 30 MHz 277 MHz/ Stop 2.8 GHz

Date: 7.NOV.2017 18:14:54

20dBc_30MHz-2.8GHz_low_BT_LE

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz —-40.5

Ref 10 dBm *Att 30 dB SWT 2.25 s 24.149000C

10 Markdr 2 [T1 []
-43.23 dBm

1s.697264231 cuz |IEN

D1 -15.25 dBm

K,

| < I

Start 2.8 GHz 2.22 GHz/ Stop 25 GHz

Date: 7.NOV.2017 18:16:21

20dBc_2.8-25GHz_low_BT_LE

CETECOM_TR17-1-0135301T01b-Al
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® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 4.66 dBm

Ref 10 dBm *Att 30 dB SWT 2.5 ms 2.44230000

GHz

10 Markdr 2 [T1 |1
1
-44.39 dBm

/’\//\\/\ 2.43950¢00

-—10 \ TDF
D1 -15.34 dBm

[-—-30

W w@%

--50
—
F2
--60 —
| < I
Center 2.442 GHz 500 kHz/ Span 5 MHz

Date: 7.NOV.2017 18:41:43

20dBc_ref_mid_BT_LE

® *RBW 100 kHz Marker 2 [Tl ]
*VBW 300 kHz -48.18 dBm

Ref 10 dBm *Att 30 dB SWT 10 ms 13.93075 0O MH=z
10 Markdr 1 [T1|]
.36 dBm
000 MHz .:!
- O
--10 TDF
tD1 —-15.34 dBm
--20
--30
3DB
-—-40
1
2
Mﬂﬁ&m&&m{# ol it MMMMMA&M
o S
|
2
--60 —
1)
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 7.NOV.2017 18:43:20

20dBc_150kHz-30MHz _mid_BT_LE

CETECOM_TR17-1-0135301T01b-Al
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® *RBW 100 kHz Marker 2 [T1 ]
* VBW 300 kHz —45.44 dBm

Ref 10 dBm *Att 30 dB SWT 280 ms 1.78895
10 Markdr 1 [(T] |1
1
2.44p¥1d466
- o
10 TDF
D1 -15.%4 dBm
--20
--30
3DB
--40
2
WWMWWWMWMWJWWWN
E -5
L <o F2
Fl
Start 30 MHz 277 MHz/ Stop 2.8 GHz

Date: 7.NOV.2017 18:44:14

20dBc_30MHz-2.8GHz_mid_BT_LE

® *RBW 100 kHz Marker 2 [Tl ]
*VBW 300 kHz -42.78 dBm

Ref 10 dBm *Att 30 dB SWT 2.25 s 14.381000000 GH=z

10 Markdqr 1 [T1 (]
-4d.66 dBm

43.15000d000 cuz|IEM

D1 -15.3%4 dBm

|
i

Start 2.8 GHz 2.22 GHz/ Stop 25 GHz

Date: 7.NOV.2017 18:45:03

20dBc_2.8-25GHz_mid_BT_LE

CETECOM_TR17-1-0135301T01b-Al
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*RBW 100 kHz

®

*VBW 300 kHz

Marker 2 [T1 ]

-37.20

Ref 10 dBm *Att 30 dB SWT 2.5 ms 2.482233333 GHz
10 Markdr 1 [T1 |1
1
/\/.A_\/\ 2.48030
e
--10 \\
D1 —-15.72 dBm 1 \
--20 /4/\// \V./‘
/ ‘
B ‘%‘*MVM
- —-50
|
L <o F2
 F°
Center 2.48 GHz 500 kHz/ Span 5 MHz
Date: 7.NOV.2017 18:23:11
20dBc_ref_high BT _LE
® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz
Ref 10 dBm *Att 30 dB SWT 10 ms
10 Markdr 1 [T1 |]
1.14500d0
— O
--10
D1 —-15.72 dBm
-—-20
[-—-30
-—-40
|
--60 o
Tl
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 7.NOV.2017 18:24:04

20dBc_150kHz-30MHz_high_BT_LE

CETECOM_TR17-1-0135301T01b-Al
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® *RBW 100 kHz Marker
* VBW 300 kHz

2 [T1 ]

—43.87 dBm

Ref 10 dBm *Att 30 dB SWT 280 ms 1.899750000 GHz
10 Markdr 1 [(T] |1
4.44 dBm
2.48p4%do0
- o
--10
D1 -15.12 dBm
--20
--30
L 10 p
I A0

L ik ;.':..;:Mﬂl.‘. - R iAo’ |2 YA 4
e A f‘uiM‘![r‘(J-«ﬁﬂ&l}!‘l“l‘h““'!‘m \i NARN Al
--50
L <o F2

Fl

Start 30 MHz 277 MHz/ Stop 2.8 GHz

Date: 7.NOV.2017 18:38:10

20dBc_30MHz-2.8GHz_high BT LE

® *RBW 100 kHz Marker
*VBW 300 kHz

Ref 10 dBm *Att 30 dB SWT 2.25 s 9.608000C

2 [T1 ]

-43.0

10 Markdx

1 [T1 1

-4
43.15000
-0
--10
D1 -15.72 dBm
[-—-20
--30
1
--40

--s0
F:
=—c0
< I
TH -p5 dBm
Start 2.8 GHz 2.22 GHz/ Stop 25 GHz

Date: 7.NOV.2017 18:40:09

20dBc_2.8-25GHz_high_BT_LE

CETECOM_TR17-1-0135301T01b-Al
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2. Radiated field strength measurements accord. 815.209&15.205
2.1. Magnetic field measurements f<30MHz

2.01_BT SOLUTION-BT-TX-LE Mode-GFSK-1 Mbps-Ch0-MAX

Common Information
Test Description:
Test site and distance:
Version of Testsoftware:

Magnetic Field Strength Measurement related to 30/300m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

Operating Conditions:

Operator Name:
Comment:

EUT Information

Continuous TX-BT-LE Mode-GFSK-1 Mbps-Pattern Lenght37-Ch 0 (2402 MHz)-
PWRMAX
Klv

Manufacturer: Husqvarna AB-

EUT: BT Solution ( lawn mower)ll

EUT Model: 590 11 35

S/N: 172300024

HW version: 590 11 35

SW version: 37.2_BLE_Peripheral_release-10.5d
Test Software : TifApp

Connected Interfaces:
Power Supply:

Power Supplies + USB-Serial Cable
3.3V DC (for BT-LE Module) + 18 VDC (for Main PCB Board) using Laboratory
Power Supplies

FCC15.209 _Magnefic Field

12,758000 MHz

5,594 dBuV/m
g v
z 1
3
e 07
K9] 4
>
3 101 17.080 kHz
“"~ 117,803 dBuv/m 166,000 kHz
T+ -20,130 dBuV/m
v
-20T v
-30+
401
50+
9k 20 30 50 100k 200 300 50 M 2M 3M 5M  10M 20 30M

CETECOM_TR17-1-0135301T01b-Al

Frequency in Hz
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2.02_BT SOLUTION-BT-TX-LE Mode-GFSK-1 Mbps-Ch20-MAX

Common Information

Test Description: Magnetic Field Strength Measurement related to 30/300m distance

Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

Version of Testsoftware: EMC32 V9.25.0

Operating Conditions: Continuous TX-BT-LE Mode-GFSK-1 Mbps-Pattern Lenght37-Ch 20 (2442 MHz)-
PWRMAX

Operator Name: Klv

Comment:

EUT Information

Manufacturer: Husqvarna AB-

EUT: BT Solution ( lawn mower)ll

EUT Model: 590 11 35

S/N: 172300024

HW version: 590 11 35

SW version: 37.2_BLE_Peripheral_release-10.5d

Test Software : TifApp

Connected Interfaces: Power Supplies + USB-Serial Cable

Power Supply: 3.3V DC (for BT-LE Module) + 18 VDC (for Main PCB Board) using Laboratory

Power Supplies

60T
FCC15.208 _Magnetic Field
1 666,000 kHz
7.754 dBuV/m 12,470000 MHz
£ 10+ v 4,691 dBuV/m
i 4 v
3
e 07
© 4
&
= ot 17,080 kHz
17,803 dBuV/m
T v
=201
-30T
-40T
-50T
9k 20 30 50 100k 200 300 500 ™ 2M 3M  5M 10M 20 30M

Frequency in Hz

CETECOM_TR17-1-0135301T01b-Al
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2.03_BT SOLUTION-BT-TX-LE Mode-GFSK-1 Mbps-Ch39-MAX

Common Information

Test Description: Magnetic Field Strength Measurement related to 30/300m distance

Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

Version of Testsoftware: EMC32 V9.25.0

Operating Conditions: Continuous TX-BT-LE Mode-GFSK-1 Mbps- Pattern Lenght37--Ch 39 (2480
MHz)- PWRMAX

Operator Name: Klv

Comment:

EUT Information

Manufacturer: Husqvarna AB-

EUT: BT Solution ( lawn mower)ll

EUT Model: 590 11 35

S/N: 172300024

HW version: 590 11 35

SW version: 37.2_BLE_Peripheral_release-10.5d

Test Software : TifApp

Connected Interfaces: Power Supplies + USB-Serial Cable

Power Supply: 3.3V DC (for BT-LE Module) + 18 VDC (for Main PCB Board) using Laboratory

Power Supplies

104 17.160 kHz
18,143 dBuV/m

v

Level in dBuV/m

-20T

FCC15.208 _Magnetic Field

12,470000 MHz
4,691 dBuv/m

v

9k 20 30 50 100k 200 300 500 ™
Frequency in Hz

CETECOM_TR17-1-0135301T01b-Al

2M 3M  5SM

10M 20 30M
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2.2. Field strength measurements 30MHz <f <1GHz

CETECOM

Diagram No. 3.01_BT SOLUTION-BT-TX-LE Mode-GFSK-1 Mbps-

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operator:

Operating conditions:

EUT Information

Manufacturer:

EUT:

EUT Model:

SIN:

HW version:

SW version:

Test Software :
Connected Interfaces:

23.09.2017

ChO-MAX

Page 1 of 2

Electric Field Strength Measurement
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0
not used
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Klv

Continuous TX-BT-LE Mode-GFSK-1 Mbps- Pattern Lenght37-Ch 0 (2402 MHz)-

Husqvarna AB-

BT Solution ( lawn mower)ll
590 11 35

172300024

590 11 35
37.2_BLE_Peripheral_release-10.5d
TifApp
Power Supplies + USB-Serial Cable

Power Supply: 3.3V DC (for BT-LE Module) + 18 VDC (for Main PCB Board) using Laboratory
Power Supplies
Full Spectrum
60T
55T FCC15.209
50T
45t *
40
E a7 %
g1 L4
EE 301 +
= 108,360000 MHz
3 22,904 dBWV/m
2 251
1 * v
201 *
151 ¢
10T
T ¢
54
0 t t +—+ t t t t t +—t 1
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency | QuasiPea Limit Margi | Meas. | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) k (dBpVv/m n Time h t h n .
(dBuv/m) ) (dB) | (ms) (kHz) (cm) (deg) (deg) | (dB)
63.184000 6.94 40.00 | 33.06 | 1000.0 120.000 | 154.0 | V 85.0 90.0 7.8
259.164000 14.61 46.00 | 31.39 | 1000.0 120.000 | 189.0 | V 39.0 0.0 | 13.6
419.076000 20.23 46.00 | 25.77 | 1000.0 120.000 | 2770 | H 134.0 0.0 | 1838
996.892000 32.26 54.00 | 21.74 | 1000.0 120.000 | 168.0 | V 45.0 90.0 | 27.8

CETECOM_TR17-1-0135301T01b-Al
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Diagram No. 3.02_BT SOLUTION-BT-TX-LE Mode-GFSK-1 Mbps-

Ch19-MAX

23.09.2017 Page 1 of 2
Test description: Electric Field Strength Measurement
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0
Distance correction: not used
Used filter: not used
Technical Data: please see page 2 for detailed data of measurement setup
Test specification.: FCC 15.209; RSS-Gen: Issue 4
Operator: Klv
Operating conditions: Continuous TX-BT-LE Mode-GFSK-1 Mbps-Pattern Lenght37-Ch 19 (2440 MHz)-

PWRMAX

EUT Information

Manufacturer: Husqvarna AB-
EUT: BT Solution ( lawn mower)ll
EUT Model: 590 11 35
S/N: 172300024
HW version: 590 11 35
SW version: 37.2_BLE_Peripheral_release-10.5d
Test Software : TifApp
Connected Interfaces: Power Supplies + USB-Serial Cable
Power Supply: 3.3V DC (for BT-LE Module) + 18 VDC (for Main PCB Board) using Laboratory

Power Supplies

Full Spectrum

60T
554 FCC15.209
50T
45+ | ;
40
i v
§ 35T 423,280000 MHz
0t 111,120000 MHz 35.860.dBwin R
Z 30+ 25,913 dBuwV/m
g v
8 25+
20T
15T
10T
5..
0 } ————+ } } } } ————+ i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency | QuasiPea Limit Margi | Meas. | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) k (dBpVv/m n Time h t h n .
(dBpVv/m) ) (d@B) | (ms) (kHz) (cm) (deg) (deg) | (dB)
935.148000 30.94 46.00 | 15.06 | 1000.0 120.000 | 252.0 | V 71.0 0.0 | 26.9
948.664000 31.21 46.00 | 14.79 | 1000.0 120.000 | 203.0 | V 80.0 0.0 | 271
956.128000 31.30 46.00 | 14.70 | 1000.0 120.000 | 359.0 | H 225.0 0.0 | 274
957.044000 31.32 46.00 14.68 | 1000.0 120.000 | 2440 | H 306.0 0.0 | 274

CETECOM_TR17-1-0135301T01b-Al
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Diagram No. 3.03_BT SOLUTION-BT-TX-LE Mode-GFSK-1 Mbps-

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operator:

Operating conditions:

EUT Information
Manufacturer:

EUT:

EUT Model:

SIN:

HW version:

SW version:

Test Software :
Connected Interfaces:
Power Supply:

Ch39-MAX

23.09.2017 Page 1 of 2

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

not used

not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 4

Klv

Continuous TX-BT-LE Mode-GFSK-1 Mbps- Pattern Lenght37--Ch 39 (2480
MHz)- PWRMAX

Husqvarna AB-

BT Solution ( lawn mower)ll

590 11 35

172300024

590 11 35

37.2_BLE_Peripheral_release-10.5d

TifApp

Power Supplies + USB-Serial Cable

3.3V DC (for BT-LE Module) + 18 VDC (for Main PCB Board) using Laboratory
Power Supplies

Full Spectrum

60T
554 FCC15.209
50T
451 |
] -
431,280000 MHz
40 333,120000 MI5546 dBWV/m
: 33,771 dBw/m
E 357 e
S v
= 47.240000 MHz
3 27,418 dBWV/m »
c 307
- v
>
4 251
20T
15T
10T
5..
0 } ————+ } } } } ————+ i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency | QuasiPea Limit Margi | Meas. | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) k (dBpVv/m n Time h t h n .
(dBuv/m) ) (dB) | (ms) (kHz) (cm) (deg) (deg) | (dB)
911.368000 30.92 46.00 | 15.08 | 1000.0 120.000 | 249.0 | H 151.0 90.0 | 27.3
929.616000 30.89 46.00 | 15.11 | 1000.0 120.000 | 336.0 | V 268.0 90.0 | 27.0
935.184000 31.02 46.00 | 14.98 | 1000.0 120.000 | 235.0 | H 104.0 0.0 | 26.9

CETECOM_TR17-1-0135301T01b-Al
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2.3. Field strength measurements 1GHz < f < 18GHz

CE

TECOM

4.01_BT SOLUTION-BT-TX-LE Mode-GFSK-1 Mbps-ChO-MAX

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operation mode:

Operator Name:
Comment:

EUT Information
Manufacturer:

EUT:

EUT Model:

SIN:

HW version:

SW version:

Test Software :
Connected Interfaces:

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

horizontal/vertical

Continuous TX-BT-LE Mode-GFSK-1 Mbps- Pattern Lenght37-Ch 0 (2402 MHz)-
PWR MAX

AFr

Channel 0 (low)

Husqvarna AB-

BT Solution ( lawn mower)ll

590 11 35
172300024
590 11 35
37.2_BLE_Peripheral_release-10.5d

TifApp

Power Supplies + USB-Serial Cable

g

Power Supply: 3.3V DC (for BT-LE Module) + 18 VDC (for Main PCB Board) using Laboratory
Power Supplies
12071
1107 21402000000 GHzZ
1 01, dBuV/n
y
1007 2402000000 GHZ
T 99, dBuV/m
90T
E 8ot
Z 1 e L ] FCG15-pod
a i il
R i
3 4 i il
a ili "
3wt ;%: u
1 i H bt Lol L GRS 209
*
50T t *
&z * t
40+ ¢
30T
20 ISM_2.4GH2 t t t —t—t— !
1G 2G 3G 4G 5G 8 10G
Frequency in Hz
Final_Result
Frequency MaxPeak | Average | Margi | Bandwidt | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/im | (dBpV/im n h h n .
) ) (dB) (kHz) (deg) (deg) | (dB)
4804.000000 39.61 | 14.39 1000.000 | V 4.0 90.0 4.9
4804.000000 45.85 -- | 28.15 1000.000 | H 5.0 0.0 4.9
7206.000000 49.84 --- | 100.16 1000.000 | V 65.0 90.0 | 10.6
7206.800000 40.96 | 109.04 1000.000 | V 44.0 90.0 | 10.6
17779.200000 49.73 4.27 1000.000 | V 183.0 90.0 | 26.5

CETECOM_TR17-1-0135301T01b-Al
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4.02_BT SOLUTION-BT-TX-LE Mode-GFSK-1 Mbps-Ch19-MAX

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

Antenna polarisation: horizontal/vertical

Operation mode: Continuous TX-BT-LE Mode-GFSK-1 Mbps-Pattern Lenght37-Ch 19 (2442 MHz)-
PWRMAX

Operator Name: Rls

EUT Information

Manufacturer: Husqgvarna AB-

EUT: BT Solution ( lawn mower)ll

EUT Model: 590 11 35

SIN: 172300024

HW version: 590 11 35

SW version: 37.2_BLE_Peripheral_release-10.5d

Test Software : TifApp

Connected Interfaces: Power Supplies + USB-Serial Cable

Power Supply: 3.3V DC (for BT-LE Module) + 18 VDC (for Main PCB Board) using Laboratory

Power Supplies

1201
1oy 2 440000000|GHz
l 03,189 dBWV/m
M
1007 "
T 2,44000 l)]O([lC Hz
100,470, dBIV{m
90T
80T
S g
> ot 1 L) ! - Fed15-Pog-AK
o i § ii
= 707 i I
= s i
2 i SN |
- iz il
oot i w
HHF ii
] Rl o i GG Pod AY
501 & *
T *
407 &
7 . 4
30T
20 ISM_2.4Gh; + + + —— 1
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
Final_Result
Frequency MaxPeak | Average Limit Margi | Meas | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuVv/im | (dBuV/im | (dBpuV/m n . h t h n
) ) ) (dB) Time (kHz) (cm) (deg) (deg)
4879.600000 50.00 74.00 | 24.00 | 100.0 1000.000 | 155.0 | H 7.0 0.0
4880.000000 34.74 54.00 | 19.26 | 100.0 1000.000 | 155.0 | V 4.0 90.0
7319.600000 39.38 54.00 | 14.62 | 100.0 1000.000 | 155.0 | V 324.0 90.0
7320.000000 50.62 74.00 | 23.38 | 100.0 1000.000 | 155.0 | V 66.0 90.0

CETECOM_TR17-1-0135301T01b-Al
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CETECOM™
-

4.03_BT SOLUTION-BT-TX-LE Mode-GFSK-1 Mbps-Ch39-MAX

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operation mode:
Operator Name:

EUT Information
Manufacturer:

EUT:

EUT Model:

SIN:

HW version:

SW version:

Test Software :
Connected Interfaces:

Radiated field strength emission in 3m
CETECOM GmbH Essen

distance

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

horizontal/vertical

Continuous TX-BT-LE Mode-GFSK-1 Mbps- Pattern Lenght37--Ch 39 (2480

MHz)- PWRMAX
HEI

Husqgvarna AB-

BT Solution ( lawn mower)ll

59011 35

172300024

590 11 35
37.2_BLE_Peripheral_release-10.5d
TifApp

Power Supplies + USB-Serial Cable

Power Supply: 3.3V DC (for BT-LE Module) + 18 VDC (for Main PCB Board) using Laboratory
Power Supplies
Full Spectrum
1021 2.48bdosbod Gz
214 N
98,389 dBuv/m
90T
80T
] 1] - 1 I FCQ154§209] PH
707 16,747200 )00:GHz
63,652 dBV/
§ 4,960400000 GHz Sy
2 6ot 52,101 dBuv/m ‘
° : ;
E """""""""""" . ¥ 7:439200000 GHz - Fyeo.2 9”@
¢ 50t 42,598 dBuV/m
Q
- 4,963600000 Ghiz v 16,807600000 GHz
a0t 43,979 dBpv/m 52,057 dBpv/m
30T
207
1 ISM, 2.4GH¥Z
12 - - - - - - - !
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
Final_Result
Frequency MaxPeak | Average | Margi | Bandwidt | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m | (dBpV/m n h h n .
) ) (dB) (kHz) (deg) (deg) | (dB)
4960.000000 43.49 10.51 1000.000 | H 318.0 90.0 4.3
4960.400000 52.10 21.90 1000.000 | H 318.0 90.0 4.3
7439.600000 38.56 15.44 1000.000 | H 35.0 90.0 | 116

CETECOM_TR17-1-0135301T01b-Al
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2.4. Field strength measurements f > 18GHz

4.01b_BT-LE_CHO_2402MHz

Common Information

Test Description: Radiated field strength emission in 1m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.247, 15.205&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Distance correction factor 3to 1m: -10.5 dB applying to measurement results
SW-Version: EMC32 v8.53.0
Operation mode: TX mode continuous
Operator Name: TFr
Comment: Channel no. low | SN-No. 172300012
EUT Information
Manufacturer: Husqgvarna AB-
EUT: BT Solution ( lawn mower)ll
EUT Model: 590 11 35
SIN: 172300024
HW version: 590 11 35
SW version: 37.2_BLE_Peripheral_release-10.5d
Test Software : TifApp
Connected Interfaces: Power Supplies + USB-Serial Cable
Power Supply: 3.3V DC (for BT-LE Module) + 18 VDC (for Main PCB Board) using Laboratory

Power Supplies

FCC_Sweep_15.407_18_40GHz_Pre

80

75 FCC15:209PK

70

65

60

55

50

45

40

Level in dBuv/m

35

18 19 20 21 22 23 24 25
Freaquency in GHz

4.02b_BT-LE_CH19 2440MHz

CETECOM_TR17-1-0135301T01b-Al
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Common Information

Test Description: Radiated field strength emission in 1m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.247, 15.205&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Distance correction factor 3to 1m: -10.5 dB applying to measurement results
SW-Version: EMC32 v8.53.0
Operation mode: TX mode continuous
Operator Name: TFr
Comment: Channel no. mid | SN-No. 172300012
EUT Information
Manufacturer: Husqgvarna AB-
EUT: BT Solution ( lawn mower)ll
EUT Model: 590 11 35
SIN: 172300024
HW version: 590 11 35
SW version: 37.2_BLE_Peripheral_release-10.5d
Test Software : TifApp
Connected Interfaces: Power Supplies + USB-Serial Cable
Power Supply: 3.3V DC (for BT-LE Module) + 18 VDC (for Main PCB Board) using Laboratory

Power Supplies

FCC_Sweep_15.407_18_40GHz_Pre

80

75 FCC15:209 PK

70

65

60

55 FCCI5209AY

50

45

40

Level in dBpV/m

35

10

18 19 20 21 22 23 24 25
Frequency in GHz

Diagram No.: BT-LE_CH39 2480MHz_a_590

CETECOM_TR17-1-0135301T01b-Al
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Common Information

Test Description: Radiated field strength emission in 1m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.247, 15.205&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Distance correction factor 3to 1m: -10.5 dB applying to measurement results
SW-Version: EMC32 v8.53.0
Operation mode: TX mode continuous
Operator Name: TFr
Comment: Channel no. high | SN-No. 172300012
EUT Information
Manufacturer: Husqgvarna AB-
EUT: BT Solution ( lawn mower)ll
EUT Model: 590 11 35
SIN: 172300024
HW version: 590 11 35
SW version: 37.2_BLE_Peripheral_release-10.5d
Test Software : TifApp
Connected Interfaces: Power Supplies + USB-Serial Cable
Power Supply: 3.3V DC (for BT-LE Module) + 18 VDC (for Main PCB Board) using Laboratory

Power Supplies

FCC_Sweep_15.407_18_40GHz_Pre

80

& FCCI15:209PK

70
FCC15.407_PK

65

60

55 FCCI5:209AV.

50

45

40

Level in dBpv/m

18 19 20 21 22 23 24 25
Frequency in GHz

CETECOM_TR17-1-0135301T01b-Al
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3. Radiated band-edge measurements accord. 815.209 & 815.205 (815.247)

3.1. Channel 37 (left band edge)

9.01_BE-Low- BT SOLUTION-BT-TX--LE Mode-GFSK-1 Mbps-ChO-

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operation mode:

Operator Name:
Comment:

EUT Information
Manufacturer:

EUT:

EUT Model:

S/N:

HW version:

SW version:

Test Software :
Connected Interfaces:
Power Supply:

1101
100+
90+

801
FCC1 5%0 9_PK

V

70+

Level in dBu

MAX

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
CETECOM GmbH Essen

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4
horizontal/vertical

Continuous TX-BT-LE Mode-GFSK-1 Mbps-Pattern Lenght37-Ch 0 (2402 MHz)-
PWRMAX

AFr

Channel 0 (low)

Husqvarna AB-

BT Solution ( lawn mower)ll

590 11 35

172300024

590 11 35

37.2_BLE_Peripheral_release-10.5d

TifApp

Power Supplies + USB-Serial Cable

3.3V DC (for BT-LE Module) + 18 VDC (for Main PCB Board) using Laboratory
Power Supplies

ISM_2.4GHz
v
2.402049000 GHz
101,625B08040000 GHz
93,475 dBuV/m
2,400000000 GHz

63,700 dB uV/rE7

2,400000000 GH
48,582 dBiv/m

N

20 t t
2390 2392

CETECOM_TR17-1-0135301T01b-Al
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3.2. Channel 39 (right band edge)

Diagram No.: 9.02_BE-High- BT SOLUTION-BT-TX- LE Mode-GFSK-1
Mbps-Ch39-MAX

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

Antenna polarisation: horizontal/vertical

Operation mode: Continuous TX-BT-LE Mode-GFSK-1 Mbps- Pattern Lenght37--Ch 39 (2480
MHz)- PWRMAX

Operator: HEI

EUT Information

Manufacturer: Husqgvarna AB-

EUT: BT Solution ( lawn mower)ll

EUT Model: 590 11 35

S/N: 172300024

HW version: 590 11 35

SW version: 37.2_BLE_Peripheral_release-10.5d

Test Software : TifApp

Connected Interfaces: Power Supplies + USB-Serial Cable

Power Supply: 3.3V DC (for BT-LE Module) + 18 VDC (for Main PCB Board) using Laboratory

Power Supplies
Full Spectrum

1107

1051
1 2,479700000 GHz

100+ 95.365 dBuV/m

95T

90T

85T

\4
v

ot 2480000000 GHz
1 92,514 dBW/m

BT FCE15-209-PK

70T 2,483500005 GHz
T 65,000 dBLV/m
651 y

60T

Levelin dBpV/m

55+ 2,483500000 GHz
51,181 dBV/m

50T

451

40t

35T

30 : : ' : : : |
2475 2476 2480 2482 2484 2486
Frequency in MHz

JSM_2.4GHz | ; |
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